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Maruyama — Manufacturing quality argricultural sprayers and equipment since 1895.



PARTS LIST MODEL BC184C

1. MAIN BODY
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Ref.No.] Parts Ne. Part3 Nams Q'ty ||Ref.No.| Parts No. Parts Name
I-1 1344473 | BC124C 1
12 | 054987 | Grip (¢19) 1
{3 | 211138 | Handle (Red) 1
14 | 082134 | Bolt (MEX50X18®) 1
-5 | 013754 | Washer (M6) 1
i€} 054590 | Wing nut (M5) 1
1-7 {1 054986 | Outer transmission shaft i
1-8 | 054980 | Flexible outer i
19 | 054985 | Inner tramsmission shaft 1
1-10 | 212111 | Throttle lever 1
1t | 212257 | Lesd wire 1
1-12 | 212258 | Throttle wite 1
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2. GEAR CASE

MARUYAMA U.S.,INC.



Rel. No.| Parts No. Pats Name Qty [{Ref.No| Parts No. Parls  Name Qry
21 054991 | Bearing case, comp. !
22 | 211075 } . Besring case, ass’y 1
23 | 054997 | . Pipe band i
2-4 1012502 | . Spring washer (M6} i
2-5 | 089691 | . Bolt (M6X15) 1
26 (081412]. Smw_{MSXO.SXIO) 1
27 | 054999 | . Bom (A) 1
2-8 1055000 | . Poss (B) 1
28 210309 | , Toothed washer (M8, Counterclock- | 1
2-10 { 089432 | . Bolt (MBX18, Comterclockm;v“} i
2-11 ; 212103 | Safety cover, ass’y {(Red) 1
2-12 | 212104 | . Safety cover (Red) 1
2-13 { 211372 | . Cut off biade i
2-14 | 089540 | , Bolt (M5X12) 2
2-15 | 022905 | . Washer (MS) 2
2-16 } 012561 | , Spring washer (M5) 2
217 | 081027 | . Nut (MS) _ 2
2-18 1082144 | . Boit (M6X55X18) 1
249 [ 013754 | , Washer (M6) 1
2-20 | 054950 | . Wing nut (M6) 1
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3. ENGINE (CRANKSHAFT, PISTON, TANK, MUFFLER)

85 56

MARUYAMA U.S.,INC.




Ref. Mo.| Parts No. Parts  Name Qiy [!;f.No. Paris Ne. Parts Name Qiy
3-1 | 212109 | Engine (KE18) 1 || 338 | 996390 | Housing 1
3-2 | 944599 | Crankshaft, ass’y i {1 3-39 | 911313 | Stop switch 1
3-3 | 944153 | . Bearing 1 |{ 340 | 944405 | Coltar - 1
34 | 944148 | Piston 1 {i 3-41 | 944408 | Snap ring 1
35 | 944149 | Piston ring 1 || 342 | 944406 | Bearing (2620122} 1
36 | 944150 { Piston pin 1 || 343 | 944409 | Snapring 1
37 | 944151 | Smapring 2 || 344 | 344162 | Bracket 1
38 | 944129 | Gasket 1 “ 345 | 844171 ; Tank bracket 1
39 | 944128 | Cylinder 1 {| 346 | 943462 | Screw 4
3-10 | 944130 | Screw 2 || 347 | 944407 | Bolt 1
3-11 { 943833 | Shim (1=0.1) AR || 348 | 944145 | Gasket 2
311 | 943834 | Shim (t=0.2) ARl 349 | 944384 | Muffier, comp. 1
3-1% | 943835 | Shim (t=0.4) ARl 1.50 | 944144 | Stud 2
3-11 | 943836 | Shim (+=0.6) AR 351 | 071108 | Washer 2
3-12 | 943842 | Bearing (#6000C3) 1 |1 3-52 | 943174 | Spring washer 2
3-13 | 943843 | Oil seal 2 || 3-53 | 943949 | Nut 2
314 | 943841 | Bearing (#6200C3) 1 | 3-54 | 996391 | Muffler cover i
3-15 | 944495 | Crank case 1 || 3-55 { 944388 | Serew 5
3-16 | 944159 | Gasket 1 || 3-56 | 944387 | Shroud I
3-17 | 071098 | Dowel pin 2 [] 3-57 | 944185 | Clamp 1
3-18 | 943196 | Screw 4 {] 358 | 944163 | Carburetor, ass'y 1
319 | 944553 | Crank case 1 |} 3-59 | 944141 | Casket i
320 | 071100 | Dowel pin 2 [| 3-60 | 9956392 | Insulator 1
3-21 | 996388 | Igniter 1 {] 361 | 944395 | Gasket 1
322 | 944184 | Screw i i| 3-62 | 944141 | Gasket |
3-23 | 996389 | Flywheel 1 || 363 | 944140 | Screen 1
3-24 | 94449% | Ignition coil, ass'y 1 || 3-64 § 944598 | Spacer 1
3.25 | 944183 | Bolt 2 |f 365 | 944176 | Tube 1
3-26 | 071090 | Key 1!] 366 | 944602 | Clip 2
327 | 071120 | Washer 1 || 3-67 | 944168 | Joint 1
328 | 901545 | Spring washer 1 || 3-68 | 944167 | Tube 1
329 | 943863 | Nut 1 [l 369 | 943586 | ciip 1
3-30 | 943982 | Spark plug (BM6A) "1 [§ 3-70 | 944166 | Filter, ass'y 1
3-31 [ 943771 | Spring 1" 371 996393 | Fuel tank, ass’y 1
3-32 943278 | Plug cap 1 {§ 3-72 | 543977 | . Breather i
333 | 943837 | Washer 2 || 373 | 944398 | . Tank cap i
334 | 944156 | Clutch shoe 2 |{ 3-74 | 944172 | Damper 4
3-35 | 943646 | Cluich pin 2 [l 3-75 | 944173 | Tank band 1
3-36 | 943934 | Spring 1 |} 3-76 | 944174 | Damper i
3-37_| 944605 | Drum 1 [{ 3-77 | 944175 | Damper 1




PARTS LIST | MODEL BC184C -

| 4. ENGINE (CARBURETOR, AIR CLEANER)

14

55,

MARUYAMA U.S.,INC.




fret.No. Pasts No. Farts Name Q':y“;emg Pasts No. " Parts Name Qty
4-1 | 944163 | Carburetor, ass’y 1'4—41 901518 | Spring washer 2
42 |944198 | . Strainer 1 | 442 | 944138 | Boh 2
43 | 944157 | . Pump diaphragm 1 || 443 | 944600 | Recoil starter, ass’y i
|44 944196 | . Gasket 1 || 444 { 944606 | . Case i
45 | 944192 | . Pump cover 1 || 445 | 944230 | . Spiral spring 1
46 [944193 |.Screw 1 || 445 | 944229 | . Recoil ree! 1
47 944195 |.Spring 1 { 447 | 944231 | _Rope 1
43  |544194 |. Adjust screw 1 || 448 | 944232 | . Handle 1
49 |944203 | . Throttle valva 1 || 449 | 944502 | . Plate i
410 1944204 | . Screw 1 || 450 | 944228 | . Washer 1
411 }944200 | .Spring 1 |[ 451 }996395 | . Screw 1
412 |944199 | . Throttle shaft 1 || 452 | 944223 | Pulley ‘1
4-13 | 944202 |. Sasp ring 1 |} 4-53 | 944224 . Recoll pawl 3
414 944201 |. Cable adjust 1 || 4-54 | 944225 | . Retum spring i
415 [944222 | . Clip 1 ]l4.55 | 944226 | . Eting 1
415 | 944221 |. Screw s | 456 | 071120 | Washer i
4-17 | 544206 | . Spring 1;J 4-57 | 943863 | Nut 1
418 1944205 | . Adjust screw 1 || a-58 | 944170 | Bracket g
419 [944208 | Spring 1 {f 459 | 943986 | Screw 3
420 | 944207 | . Adjust screw 1 {| 460 | 944604 | Screw 1.
421 | 944213 | . Needle valve I ’
422 | 944214 | . Control lever 1
423 | 944215 | . Spring 1
424 | 944216 | . Fin 1
425 1944217 |. Screw ] H
426 944211 | . Gasket 1 '
427 | 944210 | . Disphragm 1
428 | 944209 | . Prate 1
429 | 944212 |, Screw 1
4-30_| 944218 | . Gagket 1
43t | 944219 | . Diaphragm 1
432 | 944220 | . Cover 1
433 | 944379 | Air filter, ax’y 1
4-34 | 944597 | . Case, comyp. 1
- |a3s |s44381 | . Piate 1
4-36 |944133 | . Element 1
437 | 944138 .l_’latz 1
438 1944382 |. Cap 1
{439 | 944137 [ . Screw 1
440 1071104 | Washer
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5. ACCESSORIES
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I;:f.No. Faris No. Parts Name Q'ty | |Ref.No.| Parts No. Parls Name

51 | 211088 | Nylon cutier, ass'y 1
§2 | 210244 | . Setting boilt 1
53 | 211089 | . Nylon cutter (Black) 1
54 | 210800 | ..Shaft boit 1
5-5 | 211050 {..Speol 1

56 | 210801 {..Nylon cord 1
57 {210802 | .. Spring 1
5-8 210803 | .. Cord guide z
59 |211091 { .. Housing i
5-10 | 211092 | ..Knab i

5-11 [ 054753 | Tool bag 1
5-12 | 216418 | Box spanmer (13X19X @) 1
5-13 | 058590 | Handle ($3.5%100) 1
5-14 | 212106 | Instruction manual 1
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Denton, TX 76207
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940-383-7466 fax
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